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Winner of the 1996 
Prix Galien Canada 
for Innovative Product 

IMPRESSIVE EFFICACY1 WHEN SABRIL® 
IS ADDED TO FIRST LINE TREATMENT 
• Almost 50% of patients (n=333)+, with mild to moderate 

partial epilepsy, became seizure-free2 

• Significant increase in seizure control* in 66% of patients3 

• No negative effects on cognitive function to impair 
job performance or quality of life4 

I PAAB| IPMAC | ®Reg. trade mark ol Merrell Pharmaceuticals Inc., USA. 

e.DDncn<oc Used under licence by Hoechst Marion Roussel Canada Inc., 

Laval. Quebec H7L 4A8 
For brief prescribing information see page vi. 

t Of the 333 patients who completed > 100 days of treatment 
(mean dose 2.6 ± 0.5 g/day) 

* £ 50% reduction in seizure frequency; N=31, at doses of 1-2 gm 
per day, duration of 8 weeks, as part of an initial, open phase study. 
However in clinical trials, Sabril reduced seizure frequency by 
50% or more in approximately half of the patients studied. 

Neurological function/visual disturbances should be monitored; used with 
caution in patients with a history of psychosis, in the elderly, in the renally 
impaired; there could be occupational hazards due to drowsiness; there 
may be a possible increase in seizures in some patients. 

iii 

Hoechst Marion Roussel 

Hoechst Marion Roussel Canada Inc., 
Laval, Quebec H7L.4A8 
A member of the Hoechst Group 

Hoechst 
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Control over a wide 
withalowCNS 

••Withdrawal rates (>0.6%): dizziness 2.4%, headache 1.3%, nausea 1.3%, blurred vision 1.1%, rash 1.1%, diplopia 0.7%, ataxia 0.6%. If there is any unexplained rash, fever, 
flu-like symptoms or worsening of seizure control, then hepatic, renal and dotting parameters should be monitored. See Product Monograph for recommendations when 
prescribing for geriatric patients and for patients with impaired renal and/or liver function. Serious skin-related events may be related to rapid initial titration of dosing and 
use of concomitant valproic acid. 
+As with most other AEDs, before prescribing LAMICTAL, refer to Product Monograph for possible drug interactions with other AEDs. 

GlaxoWdlcome 
Glaxo Wellcome Inc. 

I P A A B I 
"Registered trademark of The Wellcome Foundation Limited, Glaxo Wellcome Inc. licensed use. |ccpp I 
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range of seizure types, 
side-effect profile 

Many patients with epilepsy - across a wide 
range of seizure types - are unsatisfactorily 

controlled with conventional therapies.1 Now 
there's LAMICTAL, a novel antiepileptic drug 

(AED) that is chemically unrelated to all other 
AEDs in current use.1-2 

Clinical trials and worldwide experience in over 
410,000 patients3 have shown that adjunctive therapy 

with LAMICTAL offers a wide range of activity in 
the management of epilepsy for patients who are not 

satisfactorily controlled by conventional therapies.1"24 

In fact, LAMICTAL has been shown to render patients 
seizure-free4"6,25 or to reduce seizure frequency1,6,1015"17'23'25 

and severity in up to 65% of patients.1-616'23'25 LAMICTAL 
has demonstrated a more favourable CNS side-effect 

profile in healthy volunteers compared to phenytoin.26 

Incidence of somnolence was 13% for LAMICTAL 
compared to 12% for placebo in pooled results of four 
double-blind, placebo-controlled studies.7 Moreover, the 

majority of patients taking LAMICTAL will not experience 
unwanted CNS-related side effects.5* More of your 

refractory patients will feel better on LAMICTAL.6'23 

LAMICTAL has activity across a wide range of seizure 
types. You can now offer your patients proven tolerability 

with a low CNS side-effect profile.* When faced with refractory 
patients, choose LAMICTAL - in 25-, 100- or 150-mg strengths -
as your first add-on therapy* 

Lamotrigine 

Lamictal 
For brief prescribing information see pages xxiii, xxiv. 
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PRESCRIBING INFORMATION 

SAPRIL 
Tablets 500 m g * 
Antiepileptic 

ACTION AND CLINICAL PHARMACOLOGY 

SABRIL (vigabatrin) is an irreversible inhibitor ofgamma-aminobutyric acid transami­

nase (GABA-T), the enzyme responsible for the catabolism of the inhibitory neurotrans­

mitter gamma-aminobutyric acid (GABA) in trie brain. The mechanism of action of 

vigabatrin is attributed to irreversible enzyme inhibition of GABA-T, and consequent 

increased levels of the inhibitory neurotransmitter, GABA. 

Decreased serum levels of SGOT (ALT) and SGPT (AST) have been observed during treat­

ment with vigabatrin and may be the result of inhibition of these transaminases by viga­

batrin. The clinical significance of these findings is unknown. 

The duration of effect of vigabatrin is thought to be dependent on the rate of 6ABA-T 

resynthesis rather than on the plasma concentration of vigabatrin. 

Clinical Trials 
In clinical trials, including double-blind, placebo-controlled studies involving 354 patients 

with drug-resistant complex partial seizures, vigabatrin reduced seizure frequency by 

50% or more in approximately half of the patients studied, 

In clinical trials involving children, the efficacy of vigabatrin was similar to that seen in 

adult patients with refractory partial seizures. In one study of 70 children with intractable 

infantile spasms, approximately 70% of the patients had a greater than 50% reduction in 

spasms. In this study, long-term response was observed in 75% of the children with 

symptomatic infantile spasms and 36% of the children with cryptogenic infantile spasms. 

Pharmacokinetics 
vigabatrin is rapidly absorbed following oral administration and peak plasma concentrations 

are reached within two hours. Vigabatrin is widely distributed with an apparent volume 

of distribution slightly greater than total body water. The primary route of elimination is 

via the kidney, with little metabolic transformation occurring. Following a single dose, 

approximately 70% is excreted in the urine as unchanged drug within the first 24 hours 

post-dose. The plasma elimination half-life is approximately 5-8 hours in young adults 

and 12-13 hours in the elderfy. In renal impairment the elimination is prolonged and the 

rate of renal clearance is directly related to creatinine clearance (see PRECAUTIONS and 

DOSAGE AND ADMINISTRATION). Vigabatrin does not induce the hepatic cytochrome 

P450 system nor is it extensively metabolized or plasma-protein bound. Administration of 

vigabatrin with food slightly reduces the rate, but not the extent of absorption. 

INDICATIONS AND CLINICAL USE 

SABRIL (vigabatrin) is indicated for the adjunctive management of epilepsy which is not 

satisfactorily controlled by conventional therapy. 

There is insufficient data on the usefulness of vigabatrin in monotherapy at this time. 

Vigabatrin should be used under close monitoring by a neurologist. 

CONTRAINDICATIONS 

SABRIL (vigabatrin) is contraindicated in pregnancy and lactation (see WARNINGS) and 

in patients with a known hypersensitivity to vigabatrin or to any components of the prod­

uct. 

WARNINGS 

Neurotoxicity in Animals 

Rat, Mouse and Dog: Safety studies carried out in the rat, mouse and dog at doses of 
30 to 50 mg/kg/day and higher, caused dose-and time-dependent microvacuolation 
within certain white matter tracts of the brain (the cerebellum, reticular formation and 
thalamus in rodents and the columns of the fornix and optic tracts in dogs were most 
affected). The microvacuolation was caused by the separation of the outer lamellar 
sheath of myelinated fibres, a change characteristic of non-inflammatory intramyelinic 
edema. 

In both the rat and dog (mouse was not tested), the intramyelinic edema was reversible 
after stopping the administration of vigabatrin; however, in the mouse and rat, residual 
changes consisting of swollen axons and mineralised microbodies were observed. 
Monkey: In monkeys, the oral administration of 300 mg/ kg/day for 16 months pro­
duced minimal microvacuolation with equivocal differences between treated and control 
animals. Low oral absorption of vigabatrin in the monkey resulted in an actual absorbed 
dose of 75 mg/kg/day. In spite of the poor absorption, cerebrospinal fluid (CSF) levels of 
vigabatrin in the monkeys were comparable to those seen in rats treated with 300 
mgAg/day; however, GABA levels in the CSF and the brain cortex in treated monkeys were 
not significantly different from untreated monkeys. This finding may explain the reason 
for the equivocal effects, since the intramyelinic edema associated with vigabatrin treat­
ment appears to be to increased brain GABA levels. 
Evoked Potentials 

Evoked potentials in animals: In the dog, studies indicate that intramyelinic edema is 
associated with increased latencies in somatosensory and visual evoked potentials. 
Magnetic resonance imaging (MRI) changes also correlated with intramyelinic edema in 
the fornix, thalamus and hypothalamus. 

Evoked potentials in man: No increased evoked potential latencies have been 
observed in man. Two hundred and twenty-one patients treated for 4-5 months showed 
no significant evoked potential latency changes at the end of treatment as compared to 
baseline. MRI results in man did not show the changes observed in dogs who had 
intramyelinic edema. 

References: 
1 

Postmortem neuropathological changes seen in 11 patients who were treated with viga­

batrin (mean duration of treatment was 28 months, and the longest treatment was 6 

years) showed no myelin vacuolation in the white matter that was considered to be out­

side of the control range. 

Although clinical trials have not revealed the type of neurotoxicity seen in animal studies, 

because of increased CSF GABA levels observed in humans, it is recommended that 

patients treated with vigabatrin be closely observed for adverse effects on neurological 

function, with special attention to visual disturbance. 

Use in Pregnancy and Lactation: In a teratology study in the rabbit a dose-related 

incidence, 2% and 9%, of cleft palate was observed at doses of 150 and 200 mg/kg/day, 

respectively. 

In animal reproductive studies neurohistopathology was not performed on the fetuses, 

therefore it is not known whether micro-vacuolation occurred in utero.The possibility that 

microvacuolation or other neurotoxicity may occur in human fetuses cannot be discarded, 

PRECAUTIONS 

Use in Patients with a History of Psychosis Behavioural disturbances such as 

aggression and psychotic episodes have been reported following initiation of vigabatrin 

therapy. A history of abnormal behaviour or psychosis appears to be a predisposing factor 

for such reactions, therefore treatment in such patients should be initiated cautiously at 

low doses and with frequent monitoring. 

Use in the Elderly and in Patients with Renal Impairment Vigabatrin is eliminated via the 

kidney and caution should be exercised when administering the drug to elderly patients 

and to patients with renal impairment (see DOSAGE AND ADMINISTRATION). 

Use in Patients with Myoclonic Seizures As with other antiepileptic drugs, some 

patients may experience an increase in seizure frequency with vigabatrin, Patients with 

myoclonic seizures may be particularly liable to this effect. 

Discontinuation of Therapy As with other antiepileptic drugs, abrupt discontinuation 

may lead to rebound seizures. If a patient is to be withdrawn from vigabatrin treatment, 

it is recommended that this be done gradually by reducing the dose over a 2 to 4 week 

period if possible. 

Drug Interactions A gradual reduction of about 20% in plasma phenytoin concentration 

has been observed following add-on therapy with vigabatrin. The mechanism whereby this 

occurs is unknown. Limited data from clinical trials suggest that increasing the phenytoin 

dose to compensate may not be necessary. 

Occupational Hazards Patients with uncontrolled epilepsy should not drive or handle 

potentially dangerous machinery. During clinical trials, the most common adverse reac­

tions observed were drowsiness and fatigue. Patients should be advised to refrain from 

activities requiring mental alertness or physical coordination until they are sure that viga­

batrin does not affect them adversely. 

ADVERSE REACTIONS 

SABRIL (vigabatrin) is generally well tolerated in epileptic patients. Adverse events are 
mainly CNS-related and probably a secondary consequence of increased GABA levels 
caused by vigabatrin. The safety of vigabatrin was evaluated in 2081 epileptic patients 
treated in clinical trials. The relationship of adverse events to vigabatrin therapy was not 
clearly established as patients were taking other antiepileptic drugs concomitantly. The 
most frequently reported adverse events were somnolence (12.5%), fatigue (9.2%), and 
weight gain (5.0%). 
The following adverse events were observed in more than 1% of patients: 

Adverse Events Reported 
By More Than 1%of Patients 

Body System/ 
Adverse Event 

Nervous 
somnolence 
headache 
dizziness 
nervousness 
depression 
memory disturbances 
diplopia 
aggression 
ataxia 
vertigo 
hyperactivity 
vision abnormal 
confusion 
insomnia 
impaired concentration 
personality disorder 
agitation 

abdominal pain 
constipation 
vomiting 
nausea 

fatigue 
weight gain 
asthenia 

Number of 
Patients 

261 
80 
79 
56 
52 
47 
46 
42 
39 
39 
37 
34 
29 
26 
25 
23 
21 

34 
29 
28 
28 

192 
104 
23 

Incidence 
n=2081 

12.5 
3.8 
3.8 
2.7 
2.5 
2.3 
2.2 
2.0 
1.9 
1.9 
1.8 
1.6 
1.4 
1.3 
1.2 
1.1 
1.0 

1.6 
1.4 
1.4 
1.4 

9.2 
5.0 
1.1 

Adverse events reported with a frequency of less than 1% include: anxiety, emotional 

lability, behavioural disturbances including psychosis, irritability, tremor, abnormal gait, 

Gram SM, Heel RC A Review of its Pharmacodynamic and Pharmacokinetic Properties, and Therapeutic Potential in Epilepsy and Disorders of Motor Control, Drugs. Ado International: June 1991, 
Vol. 41 No. 6, pg. 889-926. 

2 Aizimanoglou AA, Dumas C, Chirardl L et al. Multicentre clinical evaluation of vigabatrin (Sabril) in mild to moderate partial epilepsies. Epilepsia 1995;36(S3) 

3 Reynolds BH, Ring HA Farr IN et al. Open, double-blind and long term study of vigabatrin in long term epilepsy. Epilepsia 1991;32:{4):530-538. 
4 Doddnll CB, Amen JL, Sommerville KW, Sussman NM. Effects of differing dosages of vigabatrin (Sabn'l) on cognitive abilities and quality of life In epilepsy. Epilepsia 1995;36(2):164-173. 

0 Registered trade mark of Merrell Pharmaceuticals Inc., U5A. 

Used undet licence by Hoechst Marion Roussel Canada Inc., Laval, Quebec H7L 4A8 

speech disorder, increased appetite, and dyspepsia. 

As with other antiepileptic drugs, some patients may experience an increase in seizure fre­

quency with vigabatrin treatment (see PRECAUTIONS). 

Laboratory data indicate that vigabatrin treatment does not lead to renal or hepatic toxic­

ity. Chronic treatment with vigabatrin may be associated with a slight decrease in hemo­

globin, which rarely attains clinical significance. 

Pediatric Safety Safety data is available In 299 children, aged 2 months to 16 years (1 

patient was 18 years of age), participating in clinical trials with vigabatrin. Relationship of 

advene events to vigabatnn therapy was not clearly established as children were taking 

other antiepileptic drugs concomitantly. 

The most frequent adverse event observed in children was "hyperactivity" (reported as 

hyperkinesia 7.7%, agitation 2,3%, excitation 0.3% or restlessness 0.7%), which was 

observed in 11.0% of children, an incidence higher than that seen in adults. Other com­

monly reported adverse events were somnolence (8.0%) and weight gain (3.096). 

The following adverse events were reported in children with a frequency greater than 1%: 

Adverse Events Reported By More Than I K 
of Pediatric Patients 

Body System/ 
Adverse Event 

Nervous 
somnolence 
hyperkinesia 
aggression 
insomnia 
agitation 
ataxia 
emotional lability 
headache 
increased seizures 

vomiting 
nausea 
increased saliva 

weight gain 
fatigue 
hypotonia 

Number of 
Patients 

24 
23 
8 
8 
7 
7 
3 
3 
3 

6 
3 
3 

9 
8 
3 

Incidence 
n=299 

8.0 
7.7 
2.7 
2.7 
2.3 
2.3 
1.0 
1.0 
1.0 

2.0 
1.0 
1.0 

3.0 
2.7 
1.0 

SYMPTOMS AND TREATMENT OF OVERDOSAGE 

There is no specific antidote. The usual supportive measures should be employed. 

Two cases of SABRIL (vigabatrin) overdose have been reported. In the first case, the 

patient accidentally took a dose of 14 g daily for 3 days and transient vertigo and tremor 

were reported. In the second case, an 18-year old female took 30 g of vigabatrin and 250 

mg of chlorazepate in a suicide attempt. The patient was admitted to hospital in a state 

of coma which lasted four days; however, the coma was considered to be due to the 

chlorazepate rather than vigabatrin. The patient recovered without sequelae. 

DOSAGE AND ADMINISTRATION 

SABRIL (vigabatrin) is intended for oral administration once or twice daily and may be 

taken with or without food. Sabril should be added to the patient's current antiepileptic 
therapy. 
Instructions to the patient on the use of SABRIL are provided in the INFORMATION FOR 

THE CONSUMER section. 

Adults The recommended starting dose is 1 g/day, although patients with severe 

seizure manifestations may require a starting dose of up to 2 g/day. The daily dose may 

be increased or decreased in Increments of 0.5 g depending on clinical response and 

tolerability.The optimal dose range is between 2-4 g/day. Increasing the dose beyond 

4 g/day does not usually result in improved efficacy and may increase the occurrence of 

adverse reactions. 
Children The recommended starting dose in children is 40 mg/kg/day, increasing to 80 

-100 mg/kg/day depending on response. Therapy may be started at 0.5 g/day, and 

raised by increments of 0.5 g/day weekly depending on clinical response and tolerabillty. 

Elderly and Renally Impaired Patients Vigabatrin is almost exclusively eliminated 

Bodyweight 

10-15 kg 
16-30 kg 
31-50 kg 

>50kg 

Dally Dose 

0.5 - 1 g/day 
1-1.5 g/day 
1.5 - 3 g/day 

2 - 4 g/day 

No. Tablets/Day 

1 - 2 tablets/day 
2 — 3 tablets/day 
3 - 6 tablets/day 
4 - 8 tablets/day 

via the kidney and, therefore, caution should be exercised when administering the drug 

to the elderly, and more particularly to patients with creatinine clearance less than 
60 mL/min. It is recommended that such patients be started on a lower dose of vigabatrin 
and observed closely for adverse events such as sedation and confusion. 

AVAILABILITY OF DOSAGE FORMS 

Tablets 

Each SABRIL (vigabatrin) 500 mg tablet is white to off-white film-coated, oval biconvex, 

and imprinted "SABRIL" on one side. SABRIL is available in HDPE bottles containing 100 
tablets. 

Product Monograph available on request. 

Hoechst Marion Roussel 

Hoechit Marion Rouitcl Canada Inc., 
Laval, Quebec H7L 4A8 
A member of the Hocchsi Group 
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PARTIELLES 

Gagnant du prix Galien 
Canada 1996 a titre de 
produit le plus innovateur 
de I'annee 

| CCPP | | ACIM | SABR96016F 

® Marque dSposde de Merrell Pharmaceuticals Inc., E.-U., 
utilises sous licence par Hoechst Marion Roussel Canada Inc., 
Laval (Quebec) H7L 4A8 

SABRIL DONNE DES RESULTATS IMPRESSIONNANTS1 

LORSQU'IL EST AJOUTE AU TRAITEMENT 
DE PREMIER RECOURS 
• Maitrise complete des crises chez pres de 50 % des patients souffrant 

d'epilepsie partielle legere ou moderee (n = 333)t2 

• Augmentation significativet de la maitrise des crises* chez 
66 % des patients3 

• Aucun effet negatif sur la fonction cognitive pouvant nuire 
au rendement au travail ou a la qualite de vie du patient4 

t Parmi 333 patients ayant rec,u un traitement > 100 jours (dose moyenne : 
2,6 ± 0,5 g/jour) 

* Reduction £ 50 % de la frequence des crises. Trente et un patients ont rec.u des 
doses de 1 a 2 g par jour pendant huit semaines au cours de la phase ouverte 
initiale d'un essai clinique. Lors d'autres essais, ('administration de Sabril® a toute-
fois entraine une reduction de > 50 % de la frequence des crises chez 
environ la moitie des patients. 

On devra assurer une surveillance du patient en presence de troubles neurologiques ou 
visuels. Administrer avec prudence chez les patients qui presentent des antecedents 
de psychose, les personnes agees et les patients souffrant d'insuffisance renale. La 
somnolence est susceptible cfaccroitre le risque d'acctdents du travail. La vigabatrine 
peut entramer une augmentation de la frequence des crises chez certains patients. 
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Sooner or later, every migra 
again. Imitrex® believes 

( j \ P a t ' e n t w ' 1 0 complains about migraine is also 

complaining about a disrupted life. Indeed, research 

shows that in at least 31% of attacks, migraine sufferers 

cannot continue with their daily activities.1 

That's where Imitrex1" comes in. For most 

patients, Imitrex0 can bring 

complete relief between 90 

minutes and 2 hours, versus up to 

9 hours for the usual treatments.*2-3 

Imitrpx1' treats all the symptoms 

of migraine."3"5 
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Unlike conventional remedies, it has not been 

shown to cause medication-induced headache.3,6'8 Its 

adverse events are generally well tolerated, quickly 

resolved and usually non-threatening when explained to 

the patient"'3'7'9 Imitrex® may be more expensive, but 

over 250,000 Canadian patients 

continue to choose it for 

migraine relief.10 

The successful use of 

Imitrex® is most likely in patients 

who understand its common 

SPEED OF RELIEF 
Imitrex'" versus customary treatment 

30.5% 
• 

customary treatment 

.5hr 

Adapted from Cephalalgia: Schoenen 1994.2 
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ine sufferer will feel normal 
it should be sooner. 

side effects, and who know when the drug should be Most patients have attacks that limit normal 

used.'"11 Imiirex" should be taken at the start of a function.112 So give your patients1 the option of using 

debilitating attack, and may also be used after the Imitrex®. It's a proven route to a fast recovery.2 

failure of conventional treatments (except ergotamine- For more information about Imitrex® please 

containing preparations).3 call 1-800-268-0324. 

IE 

T I M I T R E X* 
S U M A T R I P T A N S U C C I N A T E 

1994 Winner of the Prix Galien I 

A faster way back. 
^ ^ # 'Customary treatments include simple analgesics, combination analgesics, ergot derivatives, NSAIDs, narcotics, antiemetics, others.3 **Heed pain, nausea, vomiting, photophobia and phonophobia.3 '"Fatigue, 
%MmWmJkQ 1 p A A B | dizziness, nausea and vomiting have been reported. These side effects are usually mild to moderate in intensity, transient and resolve within 45 minutes of s.c. administration and within two hours of oral administration. 
Glaxo Canada Inc. rcCPPl Imitrex® has been associated with transient chest pain and tightness which may mimic angina pectoris. Only in very rare cases have the symptoms been associated with ischaemic ECG changes. If chest symptoms 

persist patient should immediately consult physician.3 +Contraindicated in patients with ischaemic heart disease, angina pectoris including Prinzmetal angina, previous myocardial infarction and uncontrolled 
hypertension.3 Imitrex® is a selective 5-HTi receptor agonist3 

For brief prescribing information see page x. https://doi.org/10.1017/S0317167100038154 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100038154


QIMITREX® 
(sumatriptan succinate) 

50 and 100 mg Tablet 

6 mg Subcutaneous Injection and Autoinjector 

THERAPEUTIC CLASSIFICATION: Migraine Therapy 

PHARMACOLOGIC CLASSIFICATION: 5-HT) Receptor Agonist 

CLINICAL PHARMACOLOGY 
IMITREX (sumatriptan succinate) is a selective 5-hydroxytryptaminel (5-HTi) recep­
tor agonist which has been shown to be effective in relieving migraine headache. The 
activity of sumatriptan at the 5-HTi receptor mediates a selective vasoconstriction 
within the carotid arterial circulation supplying the intracranial and extracranial tis­
sues such as the brain and meninges. The dilatation of cranial blood vessels is 
thought to play an important role in the underlying mechanism of migraine. 
Sumatriptan (0.01-100 uM) caused a dose-dependent vasoconstriction in human iso­
lated perfused dura mater as judged by increases in perfusion pressure. The activa­
tion of 5-HT] receptors by sumatnptan suggests the possibility that the mechanism of 
the anti-migraine action of sumatriptan could involve vasoconstriction of dural blood 
vessels. Sumatriptan has no effect at either 5-HT2 or 5-HT3 receptor subtypes. Clinical 
response begins 10-15 minutes following subcutaneous injection and around 30 min­
utes following oral administration. 

Cardiovascular Effects: In vitro studies in human isolated epicardial coronary arteries 
suggest that the predominant contractile effect of 5-HT is mediated via 5-HT2 recep­
tors. However, 5-HT) receptors also contribute to some degree to the contractile 
effect seen. Transient increases in systolic and diastolic blood pressure (up to 20 
mmHg) of rapid onset (within minutes), have occurred after intravenous administra­
tion of up to 64 ug/kg (3.2 mg for 50 kg subject) to healthy volunteers. These changes 
were not dose related and returned to normal within 10-15 minutes. Following oral 
administration of 200 mg, however, mean peak increases in blood pressure were 
smaller and of slower onset than after intravenous or subcutaneous administration. 
Pharmacokinetics: Sumatriptan is rapidly absorbed after oral and subcutaneous 
administration with a mean bioavailability of 96% after subcutaneous dosing and 14% 
after oral dosing. The low oral bioavailability is mainly due to hepatic metabolism and, 
to a lesser extent, to incomplete absorption. The oral absorption of sumatriptan is not 
significantly affected either during migraine attacks or by food. 
Following an oral dose of 100 mg, a mean Cmax of 54 ng/mL was attained, while the 
time to peak plasma level was variable (0.5-5 hours). However, 70% to 80% of Cmax 
values were attained within 30-45 minutes of oral dosing. The mean plasma half-life 
was approximately 2 hours (ranoe 1.9-2.2 hours). Following a 6 mg subcutaneous dose 
(standard injection) in the deltoid region of the arm or thigh or autoinjection into the 
thigh, a mean Cmax value of 60 ng/mL was attained at approximately 15 minutes. 
Mean plasma half-life was approximately 2 hours (range 1.7-2.3 hours). Sumatriptan is 
extensively metabolised by the liver and cleared to e lesser extent by renal excretion. 
The major metabolite, the indole acetic acid analogue of sumatriptan is mainly excret­
ed in the urine where it is present as a free acid (35%) and the glucuronide conjugate 
(11%), It has no known 5-HTi or 5-HT2 activity. Minor metabolites have not been iden­
tified. Plasma protein binding of sumatriptan in humans is low (14%-21%). No differ­
ences have been observed between the pharmacokinetic parameters in healthy 
elderly volunteers compared with younger volunteers (less than 65 years old). 

INDICATIONS AND CUNICAL USES IMITREX(sumatriptansuccinate)isindicated 

for the relief of migraine attacks with or without aura. Sumatriptan is not indicated for 

prophylactic therapy of migraine, or for the management of hemiplegia or basilar migraine. 

CONTRAINDICATIONS IMITREX (sumatriptan succinate) is contraindicated in 

patients with known hypersensitivity to any of the components of the formulation. 

Sumatriptan is contraindicated in patients wi th ischemic heart disease, angina 

pectoris including Prinzmetal angina (coronary vasospasm), previous myocardial 

infarction and uncontrolled hypertension. Sumatriptan is also contraindicated in 

patients taking ergotamine containing preparations, and in patients receiving 

treatment with monoamine oxidase inhibitors or use within two weeks of discon­

tinuation of MAOI therapy. Until further data are available the use of sumatriptan 

is contraindicated in patients with hemtplegic migraine, basilar migraine and in 

patients receiving treatment with selective 5-HT reuptake inhibitors and lithium. 

WARNINGS 

There is no experience in patients with recent cerebrovascular accidents or 
cardiac arrhythmias (especially tachycardias). Therefore the use of IMITREX 
(sumatriptan succinate) in these patients is not recommended. 

Sumatriptan should only be used where there is a deer diagnosis of migraine 
headache. As with other acute migraine therapies, before treating heedaches in 
patients not previously diagnosed as migraineurs, and in migraineurs who present 
with atypical symptoms, care should be taken to exclude other potentially serious 
neurological conditions. There have been rare reports where patients received suma­
triptan for severe headaches which subsequently were shown to have been sec­
ondary to an evolving neurological lesion (cerebrovascular accident subarachnoid 
haemorrhage). In this regard, it should be noted that migraineurs may be at risk of 
certain cerebrovascular events (e.g. cerebrovascular accident transient ischemic 
attack). However, if a patient does not respond to the first dose, the opportunity 
should be taken to review the diagnosis before a second dose is given. 
Sumatriptan has been associated with transient chest pain and tightness which may 
mimic angina pectoris and may be intense. Only in rare cases have the symptoms 
been identified es the result of coronary vasospasm. The vasospasm may result in 
arrhythmia, ischemia or myocardial infarction. Serious coronary events following 
sumatriptan have occurred but are extremely rare. Although it is not clear how many 
of these can be attributed to sumatriptan, because of its potential to cause coronary 
vasospasm, sumatriptan should not be given to patients in whom unrecognized coro­
nary artery disease (CAD) is likely without a prior evaluation for underlying cardiovas­
cular disease. Such patients include postmenopausal women, males over 40, patients 
with risk factors for CAD (hypertension, hypercholesterolemia, obesity, diabetes, 
smoking, or strong family history of CAD). Consideration should be given to adminis­
tering the first dose of IMITREX injection in the physician's office to patients in whom 
unrecognised coronary artery disease is comparatively likely. If the patient experi­
ences symptoms which are severe or persistent and are consistent with angina, 
appropriate investigations should be carried out to check for the possibility of 
ischemic changes. A careful medical history should be taken before sumatriptan is 
prescribed to exclude pre-existing cardiovascular disease. 
Sumatriptan should be used with caution in patients in whom there is e concern of 
ischemic heart disease, as well as in patients with arteriosclerotic diseases such as 
peripheral and/or cerebral vascular disease. There have been rare reports of serious 
and/or life-threatening arrhythmias, including atrial fibrillation, ventricular fibrillation, 
ventricular tachycardia and myocardial infarction, as well as transient ischemic ST 
wave elevations associated with IMITREX injection. 

Sumatriptan injection should never be given intravenously. The recommended dose of 
sumatriptan should not be exceeded. 

PRECAUTIONS Cluster Headache: There is insufficient information on the efficacy 
and safety of sumatriptan in the treatment of cluster heedache, which is present in an 
older, predominantly male population. The need for prolonged use end the demand for 
repeated medication in this condition renders the dosing information inapplicable for 
cluster headache. 

General: Prolonged vasospastic reactions have been reported with ergotamine. As 
these effects may be additive, 24 hours should elapse before sumatriptan can be taken 
following any ergotamine containing preparation. Conversely, ergotamine containing 
preparations should not be taken until 6 hours have elapsed following sumatriptan 
administration. Sumatriptan should be used with caution in patients with a history of 
epilepsy or structural brain lesions which lower their convulsion threshold. Chestjaw 
or neck tightness is relatively common (3-5% in controlled clinical trials) after IMITREX 
injection, but has only been rarely associated with ischemic EC6 changes. Sumatriptan 
may cause a short-lived elevation of blood pressure (see CUNICAL PHARMACOLOGY 
end CONTRAINDICATIONS). Patients should be cautioned that drowsiness may occur 
as a result of treatment with sumatriptan. They should be advised not to perform skilled 
tasks e.g. driving or operating machinery if drowsiness occurs. 
Concomitant Disease: Since there have been rare reports of seizures occurring. 

sumatriptan should be used with caution in patients with a history of epilepsy or 
structural brain lesions which lower their convulsive threshold. 
Concomitant Medications: There have been reports of patients with known hypersen­
sitivity to sulphonamides exhibiting an allergic reaction following administration of 
sumatriptan. Reactions ranged from cutaneous hypersensitivity to anaphylaxis. 
Renal Impairment The effects of renal impairment on the efficacy and safety of 
sumatriptan have not been evaluated. Therefore sumatriptan is not recommended in 
this patient population. 

Hepatic Impairment The effect of hepatic impairment on the efficacy and safety of 
sumatriptan has not been evaluated, however, the pharmacokinetic profile of suma­
triptan in patients with moderate1 hepatic impairment shows that these patients, fol­
lowing en oral dose of 50 mg, have much higher plasma sumatriptan concentrations 
than healthy subjects. Therefore, an oral dose of 50 mg may be considered in patients 
with hepatic impairment 
1 Assessed by aminopyrine breath test t-0.2-0.4 scaling units). 

Pharmacokinetic Parameters After Oral Administration of Sumatriptan 50 mg 
to Healthy Volunteers and Moderately Hepatically Impaired Patients 

Parsmetar 

AUC-
Cmax 

Mean Ratio (hepatic impaired/healthy) R*9 

191% 
176% 

90% CI 

13010 252% 
129 to 240% 

p-value 

0.009* 
0.007* 

'Statistically significant 
The pharmacokinetic parameters of 6 mg subcutaneous sumatriptan do not differ statistically 
between normal volunteers and moderately hepatically impaired subjects. 
Use in Elderly (>65 years): Experience of the use of sumatriptan in patients aged over 
65 years is limited. Therefore the use of sumatriptan in patients over 65 years is not 
recommended. 
Use in Children (<18 years): The safety and eff icacy of sumatriptan in children has not 
been established and its use in this age group is not recommended. 
Use in Pregnancy: Reproduction studies, performed in rats, have not revealed any 
evidence of impaired fertility, teratogenicity, or post-natal development due to suma­
tr ip tan. Reproduct ion studies, per formed in rabbi ts by the oral route, have shown 
increased incidence of variations in cervico-thoracic blood vessel configuration in the 
foetuses. These effects we re only seen at the highest dose tested, wh ich affected 
weight gain in the dams, and at wh ich blood levels we re in excess of 50 times those 
seen in humans after therapeutic doses. A direct association wi th sumatriptan treat­
ment is considered unlikely but cannot be excluded. Therefore, the use of sumatriptan 
is not recommended in pregnancy. 
In a rat fert i l i ty study, oral doses of sumatr iptan result ing in plasma levels approxi­
mately 150 t imes those seen in humans after a 6 mg subcutaneous dose and approxi­
mately 200 t imes those seen in humans after a 100 mg oral dose w e r e associated w i th 
a reduction in the success of insemination. This ef fect did not occur during a subcuta­
neous study where maximum plasma levels achieved approximately 100 times those 
in humans by the subcutaneous route and approximately 150 times those in humans 
by the oral route. 
Lactat ion: Sumatriptan is excreted in breast milk in animals. No data exists in humans, 
therefore, caution is advised when administering sumatriptan to nursing women. 
Drug Interact ions: Single dose pharmacokinet ic drug interact ion studies have not 
s h o w n ev idence of interact ions w i t h propranolol , f lunariz ine, pizoti fen or a lcohol . 
Mult iple dose interaction studies have not been performed. 
ADVERSE REACTIONS The most common adverse reaction associated with 
IMfTREX (sumatriptan succinate) administered subcutaneously is transient pain (local 
erythema end burning sensation) at the site of injection. Other side effects which have 
been reported for both the oral and subcutaneous routes, but were more common for 
the subcutaneous route, include sensations of tingling, neat heaviness, pressure or 
tightness in any part of the body, chest symptoms, flushing, dizziness and feelings of 
weakness. Transient increases in blood pressure arising soon after treatment have 
been recorded. Hypotension, bradycardia, tachycardia and palpitations have been 
reported rarely. Sumatriptan may cause coronary vasospasm in patients with a history 
of coronary artery disease, known to be susceptible to coronary artery vasospasm, and, 
very rarely, without prior history suggestive of coronary artery disease. There have 
been rare reports of serious and/or life-threatening arrhythmias, including atrial fibrilla­
tion, ventricular fibrillation, ventricular tachycardia, myocardial infarction, and transient 
ischemic ST elevation associated with IMITREX injection (see WARNINGS). Fatigue 
and drowsiness have been reported at slightly higher rates for the oral route, es were 
nausea and vomiting; the relationship of the latter adverse reactions to sumatriptan is 
not clear. Hypersensitivity reactions to sumatriptan have been reported including 
anaphylactic shock, anaphylactoid reactions, rash, urticaria, pruritis and erythema. 
There have been rare reports of seizures, the majority of these patients have a previous 
history of epilepsy or structural lesions predisposing to epilepsy (see PRECAUTIONS). 
The following table lists the incidence of adverse reactions reported in clinical 
trials undertaken with the oral formulation and the subcutaneous injection. Most of 
the events were transient in nature and resolved within 45 minutes of subcutaneous 
administration and 2 hours of oral administration. 

Incidence of Related Adverse Events 

Event 

Gastrointestinal: 
nausea /vomiting 
gastric symptoms, abdominal discomfor 
dysphagia 
gast roesophageal reflux. 
diarrhea and abnormal stools 

Neurological: 
tingling 
malaise/fatigue 
dizziness/vertigo 
warm/ hot sensation 
burning sensation 
numbness 
drowsiness/ sedation 
paresthesia 

Cardiovascular 

flushing 
hypertension, tachycardia 
bradycardia 
palpitations 
hypotension 
pallor 
pulsating sensation 

Symptoms of Potentially Cardiac Origin 
neck pain/stiffness 
feeling of heaviness 
pressure sensation 
chest symptoms (including chest pain) 
throat symptoms (including sore or 
swollen throat or throat spasms) 

Musculoskeletal: 
weakness 
myalgia 
feeling of tightness 
joint symptoms, backache, 
muscle stiffness or cramp 

Miscelleneous: 
sweating 
disorder of mouth and tongue 
disturbance of hearing 
visual disturbance 

n Control led Cl in ical Trials 
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S Y M P T O M S A N D T R E A T M E N T OF O V E R D O S E There have been no reports of 
overdosage with IMITREX (sumatriptan succinate). Experience with doses outside of 
the recommended labelling are as follows: One patient received two 6 mg subcuta­
neous doses within 30 minutes and 1 patient received four 100 mg tablets within 24 
hours, with no adverse events. If overdosage with sumatriptan occurs, the patient 
should be monitored and standard supportive treatment applied as required. 
Toxicokinetics are not available. The effect of haemodiafysis or peritoneal dialysis on 
the serum concentration of sumatriptan is unknown. 
DOSAGE AND ADMINISTRATION General: 

IMITREX (sumatriptan succinate) is indicated only for the intermittent treatment of 
migraine headache w i t h or w i thou t aura. Sumatr iptan should QOJ be used 
prophylactically. Sumatriptan may be given oral ly or subcutaneously. Clinical 
response begins 10-15 minutes fol lowing subcutaneous injection and around 
30 minutes following oral administration. Further doses of sumatriptan should not be 
taken if the patient shows no response to the initial treatment of a single attack. 
However, analgesic medication other than ergotamine-containing preparations may 
be used for further pain relief. Sumatriptan may be taken for subsequent attacks. 
Twenty-four hours should elapse before sumatriptan is taken following any ergota­
mine containing preparation. Conversely, ergotamine containing preparations should 
not be taken until 6 hours have elapsed following sumatriptan administration. 
Tablets: The recommended adult dose of IMITREX Tablets is a single 100 mg tablet 
Clinical trials have shown that approximately 50 - 75% of patients have headache 
relief within two hours after oral dosing, and that a further 15 • 25% have headache 
relief by 4 hours. If a patient has not responded within 4 hours, he/she is considered to 
be a non-responder. Rescue medication, excepting ergotamine-containing prepara­
tions may be used. 
However, based on the physician's clinical judgement a 50 mg dose may be consid­
ered adequate. The appropriateness should be based on the patient's needs and 
response to treatment 

Patients who have had a successful response (i.e. no pain or mild pain) may treat a 
later recurrence of headache with an additional 100 mg dose of sumatriptan. Not 
more than 300 mg should be taken in any 24 hour period. 
Patients who do not respond to the first dose should not take a second dose of suma­
triptan for the same attach. Sumatriptan may be taken for subsequent attacks. 
Sumatriptan is equally effective when administered at any stage of a migraine attack, 
however, it is recommended that sumatriptan be given as early as possible after the 
onset of aura or headache. 

Hepatic Impairment A 50 mg dose (single tablet) may be considered for patients with 
hepatic impairment since plasma sumatriptan concentrations up to two times those 
seen in healthy subjects have been observed in patients with mild or moderate 
impairment following a 50 mg oral dose (see Precautions). 
The tablet should be swallowed whole with water, not crushed or chewed. 
In ject ion: IMITREX Injection should be injected subcutaneously (on the outside of 
the thigh) using an autoinjector. The recommended adult dose of sumatriptan is a sin­
gle 6 mg subcutaneous injection. 

Clinical trials have shown that patients continue to improve for at least 120 minutes 
after a single subcutaneous injection of sumatriptan. If a patient has not responded 
within 2 hours, he/she is considered to be a non-responder. Rescue medication 
excepting ergotamine-containing preparations may be used. 
Patients who have had a successful response (i.e. no pain or mild pain) may treat a 
later recurrence of headache with one additional 6 mg dose of sumatriptan, provided 
1 hour has elapsed since the first dose. This 1 hour interval is based on the knowledge 
of the pharmacokinetics of the drug. The maximum dose in 24 hours is two 6 mg injec­
tions (12 mg). 

Patients who do not respond to the first dose should not take a second dose of suma­
triptan for the same attack. Bu t sumatriptan may be taken for subsequent attacks. 
For IMITREX injection, it is recommended to start the treatment el die first sign of a 
migraine headache or associated symptoms such as nausea, vomiting or photopho­
bia. The efficacy of sumatriptan is independent of the duration of the attack when 
starting treatment. Administration during migraine aura prior to other symptoms 
occurring may not prevent the development of a headache. 
Patients should be advised to read the patient instruction leaflet regarding the safe 
disposal of syringes and needles. 

STABILITY AND STORAGE RECOMMENDATIONS IMITREX Tablets should be 

stored at 2°C to 30°C. IMITREX Injection should be stored between 2°C to 30°C and 

protected from light 

COMPOSITION IMITREX TABLETS contain 100 mg or 50 mg sumatriptan (base) as 

the succinate salt. Imitrex Tablets also contain lactose, microcrystalline cellulose, 

croscarmellose sodium and magnesium stearate. 

IMITREX INJECTION contains 6 mg sumatriptan (base) as the succinate salt in an 

isotonic sodium chloride solution. 

AVAILABILITY OF DOSAGE FORMS IMITREX (sumatriptan succinate) TABLETS 

100 mg are pink film-coated tablets available in blister packs containing 6 tablets, 

packed in a cardboard carton. 

Imitrex (sumatriptan succinate) TABLETS 50 mg ere white fi lm-coated tablets 

available in blister packs containing 6 tablets. 

Each tablet contains 100 mg or 50 mg sumatriptan (base) as the succinate salt 

IMITREX INJECTION is available in pre-filled syringes containing 6 mg of sumatriptan 

base, as the succinate salt in an isotonic solution (total volume = 0.5 mL). Syringes 

are placed in a tamper-evident carrying/disposal case. Two pre-filled syringes plus an 

autoinjector are packed in a patient starter ki t A refill pack is available containing 

2 x 2 pre-filled syringes in a carton. 

IMITREX INJECTION is also available to physicians or hospitals in a single dose vial 

(total volume = 0.5 mL) containing 6 mg of sumatriptan base, as the succinate salt 

IMITREX6 is a registered trade mark of Glaxo Group Limited, Glaxo Wellcome Inc. 
licensed use. Product Monograph available to physicians and pharmacists upon 
request. Please con tac t Glaxo Wel l come Inc., 7333 Miss issauga Road N, 
Mississauga, Ontario, L5N 6L4. 

References: 1. Edmeads J et el. Impact of migraine and tension-type headache on 
lifestyle, consulting behaviour, end medication use. A Canadian population survey. Can 
J Neurol Sci 1993;20:131-137.1 Schoenen J et el. Self-treatment of acute migraine with 
subcutaneous sumatriptan using an auto-injector device: Comparison with customary 
treatment in an open, longitudinal study. Cephalalgia 1994;14:55-63 3. Product 
Monograph of IMITREX0, Glaxo Wel lcome Inc., 1993. 4. The Oral Sumatriptan 
International Multiple-Dose Study Group. Evaluation of a multiple-dose regimen of oral 
sumatriptan for the acute treatment of migraine, f u r Neurol 1991;31:306-313. 5, The 
Subcutaneous Sumatriptan International Study Group. Treatment of migraine attacks 
with sumatriptan. NEnglJMed 1991325:316-321.6. Sands GH. A protocol for butalbital, 
aspirin and caffeine (BAG) detoxification in headache patients. Headache 1990;30; 
491-496. 7. Tansey MJB et al. Long-term experience with sumatriptan in the treatment 
of migraine. Eur Neurol 1993^3310-315. 8. Sullivan JT et al. Psychoactivity and abuse 
potential of sumatriptan. Clin Pharmacol Ther 1992^52.'635-64Z 9. Salonen R. The time to 
onset and duration of adverse events reported after the acute treatment of migraine 
with sumatriptan. The 2nd International Conference European Headache Federation. 
June 15-18,1994. Abstract from papers presented. Liege, Belgium. 10, Deta on file. 
Glaxo Canada Inc., 1994.11, Angus Reid Research, 1934.12. Variation in Migraine 
Severity. Data on file. Glaxo Wellcome Inc, 1994. 

CCPP] GlaxoWellcome 

IE 
Minor disturbances of l iver funct ion tests have occasional ly been observed. There is 
no evidence that cl inical ly signif icant abnormali t ies occurred more frequently w i th 
sumatriptan than wi th placebo. 

I M I T R E X 
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Lorsque la phenyto'fne ou la 

carbamazepine ne reussissent pos 

a procurer une mattrise adequate 

des crises partielles chez I'adulte. 

VA 

AJOUTER NEURONTIN 

Aucune interaction pharmacocinetique avec les 
anticonvulsants traditionnels n'a ete observee avec 
Neurontin. Il est par consequent facile de I'utiliser comme 
traitement adjuvant avec les antiepileptiques existants'. 

(capsules de gabapentine) 

Facile a utiliser comme adjuvant 
Neurontin est indique comme traitement d'appoint pour les patients dont I'etat epileptique n'est pas bien 

maitrise par les traitements traditionnels. Les effets secondares les plus courants qui n'ont pas ete i 
observes a une frequence equivalente chez les patients sous placebo sont les suivants : somnolence, * 

etourdissements, ataxie, fatigue, nystagmus et tremblements. Etant donne que Neurontin etait administre le 
plus souvent en association avec d'autres antiepileptiques, il etait impossible de determiner a quel(s) agent(s) 

les effets secondaires etaient associes. 

©PARKEDAVIS 
Scarborough, Ontar io M 1 L 2 N 3 

' M . do comm. Warner-Lambert Company, Parke-Davis 
Division, Warner-Lambert Canada Inc., usager aut. Reference : 1. The Lancet 1994 :343 :89-91 . 

. PAAB ACIM | rxTP 
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pages xxv, xxvi. https://doi.org/10.1017/S0317167100038154 Published online by Cambridge University Press

https://doi.org/10.1017/S0317167100038154


t» mictal 
Trav 

cement ant»eP«eP^ue d'apP°'n int 

La maitrise d'un vaste even 
un profil discret d'effets 

Haux d'abandon (> 0,6 %): etourdissements 2,4 %, cephaJees 1,3 %, nausees 13 %, vision trouble 1,1 %, eruptions cutanees 1,1 %, diplopie 0,7 %, ataxie 0,6 %. En presence 
d'^ruption cutanee inexpliquee, de fievre, de symptomes pseudo-grippaux, ou de diminution de la maitrise des crises, il faut surveiller les paramehes hepatiques, renaux ou 
de coagulation. Voir dans la monographie du produit les recommandations chez les patients geriatriques et en cas d'atteinte renale ou hepatique. De serieux incidents cutanes 
pcuvent etre causes par un ajustement posologique initial rapide et I'emploi concomitant d'acide valproique. 
fcornme avec la plupart des autres antiepileptiques, avant de prescrire LAMICTAL, verifier dans la monographie du produit les risques d'interaction medicamenteuse avec 
d'autres antiepileptiques. 

GlaxoWdlcome 
Glaxo Wellcome Inc. 
Bureau d'affaires du Quebec 
, . IPAABI wMarque d6pos<5e de The Wellcome Foundation Limited, Glaxo Wellcome Inc., usager inscrit. 1 CCPP I 
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tail de types de crises avec 
secondares sur le SNC 

De nombreux patients souffrant d'epilepsie -
dans un vaste eventail de types de crises -

ne sont pas controles de facon satisfaisante 
par les traitements conventionnels1. Maintenant, 
il y a LAMICTAL, un nouvel antiepileptique 

inedit sans parente chirnique avec aucun autre 
antiepileptique actuel1,2. 

Les essais cliniques et l'experience mondiale 
acquise chez plus de 410 000 patients3 ont montre 
qu'en traitement d'appoint, LAMICTAL offre une 
activite etendue dans le traitement de l'epilepsie 

chez les patients qui ne sont pas controles de facon 
satisfaisante avec les traitements conventionnels1'24. 

En fait, LAMICTAL a suprime les crises'"'25 ou diminue 
leur frequence1A,a15"17,23'25 et lew gravite chez jusqu'a 
65 % des patients1'616,23'25. Chez des volontaires en sante, 

LAMICTAL a presente un profil d'effets secondares sur 
le SNC plus favorable que la phenytoine26. L'incidence de 
somnolence a ete de 13 % pour LAMICTAL par rapport 

a 12 % pour le placebo dans les resultats combines de 
quatre etudes a double insu controlees par placebo7. De 
plus, la plupart des patients sous LAMICTAL n'eprouveront 

pas d'effets indesirables qui affectent le SNC5+. Un plus grand 
nombre de vos patients refractaires se sentiront done mieux 
sous LAMICTAL6'23. 

LAMICTAL exerce une activite dans un vaste eventail de 
types de crises. Vous pouvez maintenant offrir a vos patients 

un medicament caracterise par une tolerabilite eprouvee et un 
profil discret d'effets indesirables sur le SNC+. Pour vos patients 
refractaires, choisissez LAMICTAL - en 25,100 ou 150 mg -
comme votre premier traitement d'appoint*. 

lamotrigine 

Lamictal 
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INFORMATION FOR AUTHORS 

The Canadian Journal of Neurological Sciences publishes original 
articles in neurology, neurosurgery and basic neurosciences. 
Manuscripts are considered for publication with the understanding 
that they, or the essence of their content, have not been published 
elsewhere except in abstract form and are not under simultaneous 
consideration by another journal. Articles undergo peer review. 
Manuscripts should be submitted to: 
James A. Sharpe 
Editor 
Canadian Journal of Neurological Sciences 
P.O. Box 4220, Station C 
Calgary, AB Canada T2T5N1 

Manuscript Preparation 

• Submit five high quality copies of the manuscript and original illus­
trations. Papers will be accepted in English or French. Manuscripts 
must be double spaced throughout including references, tables and 
legends for illustrations. Margins of at least 25mm should be left on 
all sides. 

• After a paper has been reviewed, the author will be requested to 
submit four copies of the revised manuscript, including illustrations 
and a computer diskette (3 1/2" or 5 1/4" size) containing the arti­
cle. Identify clearly first author's name, file name, word processing 
program and version, and system (i.e. DOS or Mac). Clearly indi­
cate the order and importance of headings. 

• For detailed instructions regarding style and layout refer to 
"Uniform requirements for manuscripts submitted to biomedical 

journals". Copies of this document may be obtained by writing to 
the Journal office, but the main points are summarized here. 
Articles should be submitted under conventional headings of intro­
duction, methods and materials, results, discussion, but other head­
ings will be considered if more suitable. Pages of text should be 
numbered consecutively. 

• A title page should identify the title of the article which should be 
no more than 80 characters including spaces; name of institution(s) 
from which the work originated; and the name, address, telephone, 
and fax number of the corresponding author. 

• Abstract Original Articles should be accompanied by an abstract 
of 250 words or less on a separate page, preferably in English and 
French, although the Journal will provide translation if required. 
Abstracts of original articles should consist of four paragraphs 
headed: Background (or objective), Methods, Results and 
Conclusions. Review articles should be accompanied by an abstract 
of 150 words or less. 

• Acknowledgements including recognition of financial support 
should be typed on a separate page at the end of the text. 

• The SI system (systeme international d'unit6s) should be used in 
reporting all laboratory data, even if originally reported in another 
system. Temperatures are reported in degrees Celsius. English lan­
guage text may use either British or American spelling, but should 
be consistent throughout. 

• References should be numbered in the order of their citation in 
the text. Those cited only in tables and legends for illustrations are 
numbered according to the sequence established by the first iden­

tification in the text of a particular table or illustration. Titles of 
journals should be abbreviated according to the style used in Index 
Medicus. References should list the names of up to five authors; if 
there are more, cite the first three, then et al. Provide the full title, 
year of publication, volume number and inclusive pagination for 
journal articles. For any reference cited as "in press", five copies of 
the article must accompany the author's manuscript. Do not refer­
ence unpublished or "submitted" papers; these can be mentioned in 
the body of the text and authors must provide five copies of "sub­
mitted" manuscripts. Avoid "personal communications" and, if nec­
essary, include them in the body of the text, not among the refer­
ences. Reference citations should not include unpublished 
presentations or other non-accessible material. Books or chapter 
references should also include the place of publication and the 
name of the publisher. Examples of correct forms of reference fol­
low: 

Journals 
Yang JF, Fung M, Edamura R, et al. H-Reflex modulation dur­

ing walking in spastic paretic subjects. Can J Neurol Sci 1991; 18: 
443-452. 

Chapter in a book 
McGeer PL, McGeer EG. Amino acid neurotransmitters. In: 

Siegel GJ, Albers RW, Agranoff BW, Katzman R, eds. Basic 
Neurochemistry. Boston: Little, Brown & Co., 1981: 233-254. 

• Illustrations Submit five original sets of illustrations. We will not 
return illustrations; therefore, authors should keep negatives for all 
photographs. Submit high quality glossy black and white pho­
tographs preferable 127 x 173 mm (5" x 7"). Original artwork and 
radiographs should not be submitted. The additional cost of 
coloured illustrations must be borne by the author; quotations are 
available upon request from the Journal office. Identify each figure 
with a label at the back indicating top, figure number and first 
author. Letters and arrows applied to the figures to identify particu­
lar findings should be professional appliques suitable for publica­
tion. Photomicrographs should include a calibration bar with a scale 
indicated on the figure or in the legend. Legends for illustrations 
should be typed on a separate page from the illustrations. 

• Tables Type tables double-spaced on pages separate from the text. 
Provide a table number and title for each. Particular care should be 
taken in the preparation of tables to ensure that the data are present­
ed clearly and concisely. Each column should have a short or abbre­
viated heading. Place explanatory matter in footnotes, not in the 
heading. Do not submit tables as photographs. 

• Review articles on selected topics are also published. They are 
usually invited, but unsolicited reviews will be considered. It is rec­
ommended that authors intending to submit review articles contact 
the Editor in advance. 

• Letters to the Editor concerning matters arising in recent articles 
are welcome. Letters should be limited to two double-spaced pages 
and may include one illustration and a maximum of four references. 

• Permissions and Releases Any non-original material (quotations, 
tables, figures) must be accompanied by written permission from 
the author and the copyright owner to reproduce the material in the 
Journal. Photographs of recognizable persons must be accompanied 
by a signed release from the legal guardian or patient authorizing 
publication. 
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2260 32nd Avenue, Lachine, Quebec H8T 3H4 BERLEX CANADA INC. 

Introducing 

BETASERON ® 

The first treatment for relapsing/remitting multiple sclerosis 

Clinical trials have shown that: 

• The frequency of exacerbations was reduced 
by approximately 30%' 

• Moderate and severe exacerbations 
were reduced by 50%' 

• Disease activity, as measured by MRI, was reduced 
significantly2 

• There was a low incidence of serious side effects1 

• Patient education about common side effects such as 
injection-site reactions and flu-like symptoms 
is key to compliance 

Over 40)000 patients treated to date3 

BETASERON 
I N T E R F E R O N B E T A - l b 

F O R S C I N J E C T I O N 

Maintaining Independence 

For brief prescribing information see pages xxi, xxii. https://doi.org/10.1017/S0317167100038154 Published online by Cambridge University Press
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YOUR 'DEAD' INVENTORY 
CAN BRING LIFE TO HUNGRY 

QfllDR 

D "o you have product sitting in 
storage somewhere? Stuff that you 
know you aren't going to use or 
sell? Just taking up space and 
costing you money? 

If it's not going to be used 
anyway, why not get rid of it 
and at the same time bring help 
and hope to hungry children in 
Canada and throughout the 
world? 

Through a unique program of 
Canadian Feed the Children (registered charity 
#0734434-09) corporations can donate surplus inventory to 
a charity. Canadian Feed the Children has a world wide 
network of potential buyers and donated or discounted 
shipping. With your permission the product can be sold in 
places like the former USSR countries, Eastern Europe or 
Latin America. All of the funds received will be used to 
support programs for children in Canada and overseas. 

So everybody benefits. As well as getting a tax cred­
it, you get rid of stuff you don't really want. Your company 
and employees feel good about helping a very worthy 
cause. And hungry kids get fed and cared for. 

So call us. Usually we can come within a few days 
and pick up your product or you can drop it off at our 
warehouse in Toronto. 

Great idea, eh? 
Call today: 1-800-387-1221 in Toronto 416 757-1220 

FEED THE 
CHILDREN 

Canadian Feed the Children Inc., 174 Bartley Drive, Toronto, Ontario, M4A 1E1 
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Maintenant, 
Tegretol^ (carbamazepine) 
est aussi offert 

sous forme de 

Tegretol 
^ ^ carbamazepine 

Pour toutes les 
presentations du produit, 
consulter le guide 
therapeutique. 

O n pent facilement reconnaitre 
le j eune patient epileptique 

traite au TfegretoF C R . 
Excellent controle des crises 

0 Tegretol* CR (carbamazepine a libera­
tion controlee) maitriste les crises chez de 
nombreux patients, causant peu d'impact 
sur la fonction cognitive'2. Tegretol CR 
permet a de nombreux patients de penser 
clairement et de donner le meilleur 
d'eux-memes1,2. 
Taux sanguins uniformes 

Tegretol CR cause moins de «hauts 
et de bas» dans les taux sanguins que le 
Tegretol conventionnel. Les effets se­
condares sont ainsi reduits et le modele 
de fonction cognitive est plus stable? 
L'effet imltfsirahle le plus commune1 merit si^nali?, lie" ft hi carhiimaze'pine, 
est hi .somnolence. U n tel effet ne se mnnlfeste habituellement que durant 
l.i phase inithi le du mi i temem 4 mills on pent nkluirc son importance en 
aitministrant Je hi ciirhamniiipine ft l iberation contrftltJe (TEGRETOL 'CR) - ' 

Posologie b.i.d. commode 
Lorsque vous instituez ou remplacez 

un traitement, pensez au Tegretol CR. 
II est presente en comprimes a 200 mg et 
400 mg facilement divisibles pour une 
plus grande souplesse d'administration et 
ameliorer 
l'observance 
du patient. 

CR. 
Aide les epileptiques a realiser 

leur plein potentiel. 

Spiclilltit pharmaceutlques |««1 t 

G6IQV Dcrval (0uit>ec) HSS1B1 ou 
Mississauga (Ontario) L5N 2W5 
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